
 

T
s

 

 
 

 
 

 

The followin
set forth in th

Table 1. D
Discharge
Name of F
Facility Ad

The U.S. E
this dischar

Table 2. D
Discharg

Point 

001 

Table 3. A
This Order 

This Order 

This Order 

CIWQS Re

The Discha
Title 23, Ca
waste disch

I, Bruce H
true, and 
San Fran

 

 

 

 

 

 

R

ng discharger
his Order. 

Discharger I
r 

Facility 
ddress 

Environmental P
rge as a major 

Discharge Lo
ge Effluen

Secon
Municip

Administrat
was adopted b

shall become 

shall expire on

egulatory Meas

arger shall file 
alifornia Code 
harge requirem

H. Wolfe, E
correct copy

ncisco Bay R

REVISED T

r at the disch

nformation
Rodeo San

Rodeo San

800 San P

Protection Age
discharge. 

ocation 

nt Description

ndary Treated 
pal Wastewater

tive Inform
by the Regiona

effective on:  

n: 

sure Number: 

a Report of W
of Regulation

ments no later th

xecutive Off
y of an Orde

Region, on th

TENTATIVE
NPDES N

harge locatio

n  
nitary District 

nitary District W

Pablo Avenue, R

ency (USEPA)

n Discharg
Latit

r 
38º 03′

ation 
al Water Qualit

Waste Discharge
s, as applicatio
han: 

fficer, do her
er adopted by
he date indica

 
E ORDER N
NO. CA003
on indicated

Water Pollutio

Rodeo, CA 94

) and the Regio

ge Point 
tude 

′ 06″ N 

ty Control Boa

e in accordance
on for re-issuan

reby certify t
y the Califor
ated above.

_______
Bruce H

NO. R2-201
37826 

is subject to

on Control Faci

572, Contra Co

onal Water Qua

Discharge P
Longitud

122º 16’ 12″

ard on: <

J

M

<

e with 
nce of D

that this Ord
rnia Regiona

__________
H. Wolfe, Ex

12-XXXX 

o waste disch

ility and collec

osta County  

ality Control B

Point 
de R

″ W 

<< DATE>> 

June 1, 2012 

May 31, 2017 

<<NUMBER>

December 2, 2

der with all a
al Water Qua

___________
xecutive Offi

harge require

ction system  

Board have clas

Receiving Wa

San Pablo Ba

>> 

2016 

attachments i
ality Contro

__________
ficer

 

ements 

ssified 

ater 

ay  

is a full, 
l Board, 

__ 



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Limitations and Discharge Requirements  2 

Contents 

I.  Facility Information ............................................................................................................................. 3 
II.  Findings ............................................................................................................................................... 3 
III.  Discharge Prohibitions ........................................................................................................................ 7 
IV.   Effluent Limitations and Discharge Specifications ............................................................................ 8 

A.  Effluent Limitations for Conventional and Non-Conventional Pollutants – Discharge 
Point No. 001 .............................................................................................................................. 8 

B.  Effluent Limitations for Toxic Pollutants – Discharge Point No. 001 ....................................... 9 
C.  Whole Effluent Acute Toxicity .................................................................................................. 9 
D.  Whole Effluent Chronic Toxicity ............................................................................................. 10 

V.  Receiving Water Limitations ............................................................................................................. 10 
VI.  Provisions .......................................................................................................................................... 11 

A.  Standard Provisions .................................................................................................................. 11 
B.  MRP Requirements .................................................................................................................. 11 
C.  Special Provisions .................................................................................................................... 11 

1.  Reopener Provisions ........................................................................................................... 11 
2.  Special Studies and Additional Monitoring Requirements ................................................ 12 
3.  Best Management Practices and Pollutant Minimization Program .................................... 13 
4.  Special Provisions for Municipal Facilities (POTWs) ....................................................... 16 
5.  Other Special Provisions .................................................................................................... 17 

VII. Compliance Determination ................................................................................................................ 19 
 

Tables 

Table 1. Discharger Information ................................................................................................................. 1 
Table 2. Discharge Location ....................................................................................................................... 1 
Table 3. Administrative Information .......................................................................................................... 1 
Table 4. Facility Information ...................................................................................................................... 3 
Table 5. Basin Plan Beneficial Uses ........................................................................................................... 5 
Table 6. Conventional and Non-Conventional Effluent Limitations – Discharge Point No. 001 .............. 8 
Table 7. Effluent Limitations for Toxic Pollutants ..................................................................................... 9 
Table 8. Copper Action Plan ..................................................................................................................... 18 
Table 9. Cyanide Action Plan ................................................................................................................... 19 
 

Attachments 

Attachment A – Definitions .................................................................................................................... A-1 
Attachment B – Facility Map .................................................................................................................. B-1 
Attachment C – Process Flow Diagram .................................................................................................. C-1 
Attachment D – Federal Standard Provisions ......................................................................................... D-1 
Attachment E – Monitoring and Reporting Program (MRP) ................................................................... E-1 
Attachment F – Fact Sheet ....................................................................................................................... F-1 
Attachment G – Regional Standard Provisions and Monitoring and Reporting Program ...................... G-1 
 



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Limitations and Discharge Requirements  3 

 
I. FACILITY INFORMATION 

The following Discharger is subject to the waste discharge requirements set forth in this Order: 

 Table 4. Facility Information 
Discharger Rodeo Sanitary District 
Name of Facility Rodeo Sanitary District Water Pollution Control Facility and collection system

Facility Address 800 San Pablo Avenue, Rodeo, CA 94572, Contra Costa County  

CIWQS Place ID 253174 

Facility Contact, Title, and 
Phone Steven S. Beall, Engineer-Manager, (510) 799-2970 

Mailing Address Same as Above  

Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Permitted Flow 1.14 million gallons per day (MGD) average dry weather flow 

Facility Design Flow  1.14 MGD Average Dry Weather Flow 
3.4 MGD Peak Wet Weather Flow 

Service Area Rodeo and Tormey, unincorporated areas of Contra Costa County   

Service Population 8,898 

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter 
Regional Water Board), finds: 

A. Background. Rodeo Sanitary District (hereinafter Discharger) is currently discharging under Order 
No. R2-2006-0062 and National Pollutant Discharge Elimination System (NPDES) Permit 
No. CA0037826. The Discharger submitted a Report of Waste Discharge, dated June 2, 2011, and 
applied for an NPDES permit reissuance to discharge treated wastewater from its Water Pollution 
Control Facility.  

The discharge is also currently regulated under Order No. R2-2007-0077 (NPDES Permit 
CA0038849), as amended, which supersedes all requirements on mercury and polychlorinated 
biphenyls (PCBs) from wastewater discharges in the region. This Order does not affect the mercury 
and PCBs requirements in that permit. 

B. Facility Description and Discharge Location. The Discharger owns and operates a collection 
system and secondary wastewater treatment plant (hereinafter, collectively, Facility) that serve 
Rodeo and Tormey, which are unincorporated areas of western Contra Costa County. The 
Discharger’s service area population includes approximately 8,868 people in Rodeo and 30 people 
in Tormey. The treatment plant consists of comminutors, aerated grit removal, primary clarification 
(one clarifier), activated sludge biological treatment (one aeration basin), secondary clarification 
(two clarifiers), disinfection with sodium hypochlorite, and dechlorination with sodium bisulfite. 
Treated effluent is discharged from Discharge Point No. 001, an offshore deep water outfall, to San 
Pablo Bay, a water of the United States. Sludge and biosolids removed from the wastewater stream 
are treated and disposed offsite. Attachment B provides a map of the area around the treatment 
plant, including Discharge Point No. 001. Attachment C provides a plant flow schematic.  



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Limitations and Discharge Requirements  4 

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 
implementing regulations adopted by USEPA and California Water Code (CWC) Chapter 5.5, 
Division 7 (commencing with section 13370). It serves as an NPDES permit for point source 
discharges from the Facility to surface waters. This Order also serves as Waste Discharge 
Requirements (WDRs) pursuant to CWC Article 4, Chapter 4, Division 7 (commencing with 
section 13260). 

D. Background and Rationale for Requirements. The Regional Water Board developed the 
requirements in this Order based on information submitted as part of the application, through 
monitoring and reporting programs, and other available information. The Fact Sheet 
(Attachment F), which contains background information and rationale for requirements of the 
Order, is hereby incorporated into this Order and constitutes part of the findings for this Order. 
Attachments A through E, and G, are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to adopt 
an NPDES permit is exempt from the provisions of CEQA. 

F. Technology-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at Title 40 
of the Code of Federal Regulations section 122.44 (40 CFR 122.44) require that permits include 
conditions meeting applicable technology-based requirements at a minimum, and any more 
stringent effluent limitations necessary to meet applicable water quality standards. The discharge 
authorized by this Order must meet minimum federal technology-based requirements based on 
Secondary Treatment Standards at 40 CFR 133. Technology-based effluent limitation development 
is discussed in the Fact Sheet (Attachment F).  

G. Water Quality-Based Effluent Limitations. CWA section 301(b) and 40 CFR 122.44(d) require 
that permits include limitations more stringent than applicable federal technology-based 
requirements where necessary to achieve applicable water quality standards. NPDES regulations at 
40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for all pollutants that are 
or may be discharged at levels that have a reasonable potential to cause or contribute to an 
exceedance of a water quality standard, including numeric and narrative objectives within a 
standard. Where “Reasonable Potential” has been established for a pollutant that has no numeric 
objective, water quality-based effluent limitations (WQBELs) must be established using (1) USEPA 
criteria guidance under CWA section 304(a), supplemented where necessary by other relevant 
information; (2) an indicator parameter for the pollutant of concern; or (3) a calculated numeric 
water quality criterion, such as a proposed State criterion or policy interpreting the State’s narrative 
criterion, supplemented with other relevant information, as provided in 40 CFR 122.44(d)(1)(vi).  

H. Water Quality Control Plan. The Water Quality Control Plan for the San Francisco Bay Basin 
(hereinafter Basin Plan) is the Regional Water Board’s master water quality control planning 
document. It designates beneficial uses and water quality objectives for waters of the State, 
including surface waters and groundwater. It also includes programs of implementation to achieve 
water quality objectives. The Basin Plan was duly adopted by the Regional Water Board and 
approved by the State Water Resources Control Board (State Water Board), USEPA, and the Office 
of Administrative Law, as required. Requirements of this Order implement the Basin Plan.  

The Basin Plan implements State Water Board Resolution No. 88-63, which establishes State policy 
that all waters, with certain exceptions, should be considered suitable or potentially suitable for 
municipal or domestic supply (MUN). Because of marine influence on San Pablo Bay, total 



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Limitations and Discharge Requirements  5 

dissolved solids levels exceed 3,000 mg/L and thereby meet an exception to Resolution 88-63. The 
MUN designation therefore does not apply to San Pablo Bay. The table below lists Basin Plan 
beneficial uses of San Pablo Bay.  

Table 5. Basin Plan Beneficial Uses 
Discharge Point Receiving Water Name Beneficial Uses  

001 San Pablo Bay 

Industrial Service Supply (IND) 
Ocean, Commercial, and Sport Fishing (COMM) 
Estuarine Habitat (EST) 
Fish Migration (MIGR) 
Preservation of Rare and Endangered Species (RARE) 
Shellfish Harvesting (SHELL) 
Fish Spawning (SPWN) 
Wildlife Habitat (WILD)  
Water Contact Recreation (REC-1)  
Non-Contact Water Recreation (REC-2)  
Navigation (NAV) 

 
The State Water Board’s Water Quality Control Plan for Enclosed Bays and Estuaries—Part 1, 
Sediment Quality became effective on August 25, 2009. This plan supersedes other narrative 
sediment quality objectives and establishes new sediment quality objectives and related 
implementation provisions for specifically defined sediments in most bays and estuaries. 

 
I. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the NTR on 

December 22, 1992, and later amended it on May 4, 1995, and November 9, 1999. About 40 criteria 
in the NTR apply in California. On May 18, 2000, USEPA adopted the CTR. The CTR 
promulgated new toxics criteria for California and, in addition, incorporated the previously adopted 
NTR criteria that applied in the State. USEPA amended the CTR on February 13, 2001. These rules 
contain water quality criteria for priority pollutants. 
[...]
IV.  Rationale For Effluent Limitations and Discharge Specifications ................................................... F-9 
A.  Discharge Prohibitions ............................................................................................................ F-9 
B.  Technology-Based Effluent Limitations ............................................................................... F-10 

1.  Scope and Authority ........................................................................................................ F-10 
2.  Effluent Limitations for Conventional and Non-conventional Pollutants ....................... F-10 

C.  Water Quality-Based Effluent Limitations (WQBELs) ........................................................ F-11 
1.  Scope and Authority ........................................................................................................ F-11 
2.  Applicable Beneficial Uses and Water Quality Objectives ............................................. F-12 
3.  Determining the Need for WQBELs ............................................................................... F-14 
4.  WQBEL Calculations ...................................................................................................... F-19 
5.  Whole Effluent Acute Toxicity ....................................................................................... F-27 
6.  Whole Effluent Chronic Toxicity .................................................................................... F-27 

D.  Anti-backsliding and Antidegradation .................................................................................. F-27 
V.  Rationale for Receiving Water Limitations .................................................................................... F-28 
VI.  Rationale for Monitoring and Reporting Requirements ................................................................. F-28 

A.  Influent Monitoring ............................................................................................................... F-28 
B.  Effluent Monitoring ............................................................................................................... F-29 
C.  Whole Effluent Toxicity Testing Requirements ................................................................... F-29 
D.  Regional Monitoring Program ............................................................................................... F-29 
E.  Pretreatment and Biosolids Monitoring ................................................................................ F-30 

VII. Rationale for Provisions ................................................................................................................. F-30 
A.  Standard Provisions (Provision VI.A) ................................................................................... F-30 
B.  MRP Requirements (Provision VI.B) ................................................................................... F-30 
C.  Special Provisions (Provision VI.C) ..................................................................................... F-31 

1.  Reopener Provisions ........................................................................................................ F-31 
2.  Special Studies and Additional Monitoring Requirements ............................................. F-31 
3.  Best Management Practices and Pollution Minimization Program ................................. F-31 
4.  Special Provisions for Municipal Facilities (POTWs Only) ........................................... F-32 
5.  Other Special Provision ................................................................................................... F-32 

VIII. Public Participation ....................................................................................................................... F-33 
A.  Notification of Interested Parties ........................................................................................... F-33 
B.  Written Comments ................................................................................................................ F-33 



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Attachment F – Fact Sheet F-2 

C.  Public Hearing ....................................................................................................................... F-33 
D.  Waste Discharge Requirements Petitions .............................................................................. F-33 
E.  Information and Copying ...................................................................................................... F-34 
F.  Register of Interested Persons ............................................................................................... F-34 
G.  Additional Information .......................................................................................................... F-34 

 
 

Tables 

Table F-1. Facility Information ................................................................................................................ F-3 
Table F-2. Outfall Location ..................................................................................................................... F-4 
Table F-3. Historic Effluent Limitations and Monitoring Data for Conventional and 

Non-Conventional Pollutants .............................................................................................. F-5 
Table F-4. Historic Effluent Limitations and Monitoring Data for Toxic Pollutants .............................. F-5 
Table F-5. Numeric Effluent Limitation Violations ................................................................................ F-6 
Table F-6. Basin Plan Beneficial Uses .................................................................................................... F-7 
Table F-7. Secondary Treatment Requirements .................................................................................... F-10 
Table F-8. Site-Specific Metal Translators ............................................................................................ F-14 
Table F-9. Reasonable Potential Analysis Summary ............................................................................. F-16 
Table F-10. WQBEL Calculations ......................................................................................................... F-25 
Table F-11. Summary of Routine Monitoring Requirements ................................................................ F-30 
   

   



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Rodeo Sanitary District 
Water Pollution Control Facility and its collection system. 

 Table F-1. Facility Information 
WDID 2 071039001 

CIWQS Place ID 253174 

Discharger Rodeo Sanitary District 

Name of Facility Rodeo Sanitary District Water Pollution Control Facility and collection system 

Facility Address 
800 San Pablo Avenue, Rodeo, CA 94572 

Contra Costa County 

Facility Contact, Title, Phone Steven S. Beall, Engineer-Manager, (510) 799-2970  
Authorized Person to Sign and 
Submit Reports Same as above 

Mailing Address Same as above 

Billing Address Same as above  

Type of Facility Publicly Owned Treatment Works (POTW)  

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program No 

Reclamation Requirements NA 
Mercury and PCBs Discharge 
Requirements Regional Water Board Order No. R2-2007-0077 

Facility Permitted Flow 1.14 million gallons per day (MGD) 

Facility Design Flow 1.14 MGD Average Dry Weather Flow 
3.4 MGD Peak Wet Weather Flow 

Watershed San Pablo Bay Basin 

Receiving Water San Pablo Bay 

Receiving Water Type Estuarine 

Service Area Rodeo and Tormey, unincorporated areas of Contra Costa County   

Service Area Population 8,898 

 
 

A. Rodeo Sanitary District (hereinafter Discharger) is the owner and operator of the Rodeo Sanitary 
District Water Pollution Control Facility and its associated collection system (collectively, the 
Facility). The Facility provides secondary treatment of wastewater collected from its service area 
and discharges to San Pablo Bay.  

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policies are held to be equivalent to references to the 
Discharger herein. 



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Attachment F – Fact Sheet F-4 

B. Discharge of treated wastewater from the Facility to San Pablo Bay, a water of the State and the 
United States, is currently regulated by Order No. R2-2006-0062 (NPDES Permit No. CA0037826), 
which was adopted on September 13, 2006, became effective on December 1, 2006, and expired on 
November 30, 2011. The terms of the previous permit automatically continue after the expiration 
date.  

C. The Discharger filed a Report of Waste Discharge and submitted an application for renewal of its 
waste discharge requirements (WDRs) and National Pollutant Discharge Elimination System 
(NPDES) permit on June 2, 2011.  

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment 

The Facility provides secondary treatment of wastewater from domestic and commercial sources 
within Rodeo and Tormey, which are unincorporated areas of western Contra Costa County. The 
Discharger’s service area population includes approximately 8,868 people in Rodeo and 30 people 
in Tormey. The service area population is not expected to increase in an appreciable quantity within 
the term of this Order.  

The Discharger’s wastewater collection system includes about 25 miles of sanitary sewer lines and 
two pump stations. The Facility has an average dry weather design capacity of 1.14 MGD, and a 
peak wet weather capacity of 3.4 MGD. The Discharger’s Report of Waste Discharge indicates that, 
from April 2008 to March 2011, the Facility discharged at an average daily flow rate of 0.70 MGD. 

The treatment processes at the Facility consist of comminutors at the influent pump station, aerated 
grit removal, primary clarification (one clarifier), activated sludge biological treatment (one aeration 
basin), secondary clarification (two clarifiers), disinfection with sodium hypochlorite, and 
dechlorination with sodium bisulfite. Sludge and biosolids collected from the primary clarifier and 
secondary clarifiers are thickened via a rotary drum thickener, treated in an anaerobic digester, and 
dewatered via centrifuge. Treated solids are sent to a drying bed and disposed of at either the West 
Contra Costa Landfill in Richmond or at the Potrero Hills Landfill in Fairfield. 

B. Discharge Point and Receiving Waters 

The location of the discharge point and the receiving water are shown in Table F-2 below: 

Table F-2. Outfall Location 
Discharge 

Point 
Effluent 

Description 
Discharge Point 

Latitude 
Discharge Point 

Longitude Receiving Water 

001 
Secondary Treated 

Municipal 
Wastewater 

38º 03′ 06″ N 122º 16′ 12″ W San Pablo Bay 

 
Treated wastewater is discharged into San Pablo Bay, a water of the United States, through a 
submerged deepwater diffuser (Discharge Point No. 001) about 3,775 feet offshore at a depth of 
about 16 feet below Mean Sea Level, inches away from the Bay floor. The 120-foot diffuser 
consists of 15 pairs of diffuser ports (30 ports total) placed 8 feet apart on center.  The ports are 
sharp-edged and 2.5 inches in diameter. The Rodeo Sanitary District, the City of Pinole, and the 



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Attachment F – Fact Sheet F-5 

City of Hercules jointly own and operate the outfall facilities which include the outfall, a valve 
vault, and surge/vacuum relief valves. 
 

C. Summary of Existing Requirements and Self-Monitoring Report Data  

The tables below present the effluent limitations applicable to Discharge Point No. 001 contained 
in the previous permit (Order No. R2-2006-0062) and representative monitoring data from the 
term of the previous permit: 

Table F-3. Historic Effluent Limitations and Monitoring Data for Conventional and 
Non-Conventional Pollutants 

Parameter Units 

Effluent Limitations 
Monitoring Data 

(From January 2008 through 
March 2011) 

Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Highest 
Monthly 
Average 

Highest 
Weekly 
Average 

Highest 
Daily 

Discharge 
5-day Carbonaceous 
Biochemical Oxygen 
Demand (CBOD)  

mg/L 25 40 -- 19 74 -- 

CBOD percent 
removal % 85 -- -- 91 -- -- 

Total Suspended 
Solids (TSS) 

mg/L 30 45 -- 19 34 -- 

TSS percent removal % 85 -- -- 29 -- -- 

Oil and Grease mg/L 10 -- 20 3.3 -- 18 

pH s.u. 6.0 – 9.0 at all times 6.3/7.9[1] 

Total Residual 
Chlorine 

mg/L -- -- 0 -- -- 16 

Total Coliform 
Bacteria 

MPN/100 
mL 

240 -- 10,000 80 -- 9,000 

Footnotes to Table F-3: 

mg/L   = milligrams per liter 
s.u.   = standard units 
MPN/100mL = Most Probable Number/ 100 mL  
[1] Instantaneous minimum and instantaneous maximum pH values, respectively.  

Table F-4. Historic Effluent Limitations and Monitoring Data for Toxic Pollutants 

Parameter Units 

Effluent Limitations 

Monitoring Data 
(From January 2008 

through March 
2011) 

Monthly 
Average 

Daily 
Maximum 

Highest 
Monthly 
Average 

Highest 
Daily 

Cyanide µg/L 3.1[1] 6.4[1] 11[2] 11[2] 

Zinc µg/L 360 600 69 87 

Footnotes to Table F-4:  

µg/L = micrograms per liter 
[1] The effective date of the cyanide limitations was April 28, 2010. Prior to the effective date, the daily maximum cyanide 

limitation was 12 µg/L. 
[2] The highest monthly average and highest daily cyanide values occurred after the effective date of the final cyanide limitations. 



Rodeo Sanitary District   REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
Rodeo Sanitary District Water Pollution Control Facility NPDES NO. CA0037826 
 

Attachment F – Fact Sheet F-6 

 
D. Compliance Summary 

The Discharger violated its numeric effluent limitations nine times during the previous permit term, 
as listed below: 

Table F-5. Numeric Effluent Limitation Violations  
Date of Violation  Exceeded Parameter Units Effluent 

Limitation 
Reported 

Concentration 

12/06/2006 Daily Maximum Total Residual Chlorine  mg/L 0.0 20.0 

12/13/2007 Daily Maximum Total Residual Chlorine  mg/L 0.0 4.0 

1/14/2008 Daily Maximum Total Residual Chlorine  mg/L 0.0 16.0 

5/22/2008 Daily Maximum Total Residual Chlorine  mg/L 0.0 -- [1] 

6/3/2008 Daily Maximum Total Residual Chlorine  mg/L 0.0 2.9 

6/30/2008 Daily Maximum Total Residual Chlorine  mg/L 0.0 0.8 

7/17/2008 Daily Maximum Total Residual Chlorine  mg/L 0.0 2.5 

8/28/2008 Daily Maximum Total Residual Chlorine  mg/L 0.0 4.1 

12/03/2008 Weekly Average CBOD  mg/L 40 74 

  Footnotes to Table F-5:  
     [1]The District discharged about 130,000 gallons of undisinfected secondary treated wastewater. 
 

Administrative Civil Liability (ACL) Order No. R2-2007-0083 and Order No. R2-2009-0046 
settled the alleged residual chlorine violation of December 6, 2006, and the other chlorine violations 
that occurred between December 1, 2007, and August 31, 2008. For the CBOD violation that 
occurred on December 3, 2008, the Regional Water Board offered to settle with mandatory 
minimum penalties (CIWQS Regulatory Measure No. 381857); the Discharger accepted the offer 
on December 2, 2011.     

E. Planned Changes 

The Discharger does not anticipate any changes or modifications to its treatment plant during this 